O TROV-BILT
TROY-BILT® TRACTOR

Models 3312GR
3312GRS
3212GR
3214GR
3114GR

Attention Owner . ..

Save this parts list with your
Owner/Operator Manual for
future reference.

PARTS LIST

FORM CT981089



BODY WORK AND TRIM ASSEMBLY

2



MODELS 3312GR, 3312GRS, 3212GR, 3214GR & 3114GR

REF. PART QTY. | REF. PART Qry.
NO. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1  B1756861 Seat. See(D)(F)................ 1 35 B1734398 Lock Nut1/4-20 ................ 8
B1759105 Seat.See(E) ....... ........... 1 36 B1742458GAR Hingelink .................... 2
2 B1757281 Side Cover Decai L.H. See (A) .... 1 37 B1186309 Flange Lock Screw 1/4-20x5/8 .. .. 12
B1757282 Side Cover Decal R.H. See (A) .... 1 38 B1186389 Flange Lock Nut 1/4-20 .......... 12
B1757941 Side Cover Decal L.H. See(B) .... 1 39 B1742493GAW Grille Cap.See (A) ... ........... 2
B1757940 Side Cover Decal RH. See(B) .... 1 B1742493GAR GrilleCap.See(B) ... ........... 2
3 B1750532 Nut, Self Threading .. ........... 6 40 Hex Hd. Screw 1/4-20x1... ... .. 2
4  B1736098 Carr. Bolt 5/16-18 x 5/8 (Grade 5) ... 2 | 41 B1742494GAW Grille. See (A). ................. 1
5 B1756466STB PivotBracket .................. 1 B1742494STB  Grille.SeeB) .. ................ 1
6 FlatWasher3/8 ................ 2| 42 B1743566 Side Cover Guide. See (D). .. ... .. 4
7 B1734269 Knob......................... 2 B1753912 Side Cover Guide. See (C)(E) (F) .. 4
8 B1755622 Rod........... ... ... .. .... 1 43 B1186059 Pop Rivet. SeeD) .............. 8
9 B1755620STB Seat Support Ass’y.............. 1 B1756629 Pop Rivet. See (C)(E)(F)......... 8
10 B1754125 ShoulderBolt . ................. 2| 44 B1743554GAW L.H. Side Cover. See (A) ......... 1
11 B1756154GAR RearFender................... 1 B1743554GAR L.H. Side Cover. See(B) ......... 1
12 B1705793 Washer,Nylon . ................ 2 B1743553GAW R.H. Side Cover. See (A) ......... 1
13 B1757280 Hood Decal RH. See (A) ......... 1 B1743553GAR R.H. Side Cover. See(B) ......... 1
B1757937 Hood Decal. See (B) ............ 1 45 B1744065 Sealing Block. See (D)(F) . ....... 2
B1759100 Hood Decal R.H. & L.H. See (E)... 2| 46 Phil. Hd. Machine Screw
14 B1757279 Hood Decai L.H. See {A) ......... 1 #10-24x5/8 ... ... ... ... ... 4
B1757937 Hood Decal. See(B) ............ 1 47 B1727127 RubberlLatch .................. 2
15 B1757286 Fender Decal R.H. See (C) ....... 1 48 B1727126 Clip...... ... 2
B1757284 Fender Decal R.H. See (D) ....... 1 49 B1185985 KepsNut#10-24 . ............... 2
B1757942 Fender Decal R.H. See(E) ....... 1 50 B1744067 Sealing Strip. See D) (F) ......... 1
B1757944 Fender Decal R.H. See (F)........ 1 51 B1755449 Comp.Spring.................. 2
16 B1757285 Fender Decal L.H. See (C)........ 1 52 B1744051GAW Hood Assembly. See (A) ......... 1
B1757283 Fender Decal L.H. See (D)........ 1 B1744051GAR Hood Assembly. See(B) ......... 1
B1757943 Fender Decal L.H. See (E)........ 1 53 B1756876 Service Instrument Decal . . . ... ... 1
B1757945 Fender Decal LH. See (F) ... .. ... 1 54 B1701055 FlatWasher ................... 2
17 B1186391 Flange Nut5/16-18 . . ............ 15| 55 FlatWasher1/4 . ............ ... 4
18 B1757254 Fender Decal. See (A) ... ........ 1 56 B1753039 Instrument Panel ............... 1
B1757936 Fender Decal. See(B) ........... 1 57 B1756871 Throttle Decal. See (D)(F) . .. ... .. 1
B1759102 Fender Decal. See(E) ........... 1 B1755931 Throttle Decal. See (C) (E) .. ... ... 1
19 B1757278 Side Cover Decal. See (A) ... ... .. 2| 58 B1756739 Cap. .. ... 2
20 B1743987GAR Running Board Support.......... 1 59 B1755932 Decal, Ignition .. ............... 1
21 B1751805GAR R.H.RunningBoard............. 1 60 B1755933 ChokeDecal................... 1
22 B1751803GAR L.H.RunningBoard............. 1 61 B1742934 Angle Speed Nut . ........ .. .. .. 4
23 B1756888 R.H. Foot Pad. See (C)(E) ........ 1 62 B1754614 Strip, Seal. See (D) (F) . .......... 2
B1757915 R.H. Foot Pad. See D) (F)........ 1 63 B1186393 FILNut3/s-16 .................. 2
24 B1756890 LH.FootPad ................ .. 1 64 B1755779 Bearing............. ... ... ... 4
25 B1186330 Flange Lock Screw 5/16-18x7/8 ... 9| 65 B1185257 RetainingRing .. ............ ... 2
26 B1756889 CenterFootPad ................ 1 66 B1757366 FuelDecal ................. ... 1
27 B1755946 Instruction Decal ............... 1 67 B1736098 Carr. Bolt516-18x5/8 . ... .. ... .. 2
28 B1706782 WaveWasher . ........ ... ... ... 2| 68 B1186347 Fl. Screw 3/8-16x1 ............. 2
29 B1754415 Spacer,Plate .................. 2| 69 B1757276 Decal, Model. See (A} ........... 1
30 Hex Hd. Screw 1/4-20 x 5/8 (Grade 5) 4 B1759101 Decal, Model. See (B) (G) ........ 1
31 B1747836 RetainingRing .. ............... 6| 70 B1756740 Quadrant ................... .. 1
32 B1742459GAR Hingelink .................... 2 71 B1893445 Washer . ... .. ... .. ... . ... 2
33 B1758587GAR Hinge Strap Assembly ........... 2
34 B1752914GAW Grille Support Assembly. See (A). .. 2
B1752914STB  Grille Support Assembly. See(B) .. 2
¢ Common Hardware — Purchase Locally (Specify Grade 5 for screws and bolts) (A) Tractor Models 3212GR & 3114GR

Tractor Models 3312GR & 3214GR
Tractor Model 3212GR

Tractor Model 3114GR

Tractor Model 3312GR & 3312GRS
Tractor Model 3214GR

Tractor Model 3312GRS



FRAME, LIFT AND
STEERING ASSEMBLY

4



MODELS 3312GR, 3312GRS, 3212GR, 3214GR & 3114GR

REF. PART QTY. | REF. PART Qry.
NO. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1 B172443H Thd Screw 5/16-18 x 3/4 . . . .. 41 44 B1747315GAR Bracket.................. 1
2 B1756862 Steering Wheel . .......... 1 45 B1750581 Spindle Arm Assembly. . .. .. 1
3 Roli Pin1/4 x21/4 ......... 1 46 Hex Head Screw 3/8-16 x 2-1/4 2
4 B1185632 Flange Bearing ........... 1 47 B1733398 Hex Lock Nut3/8-16........ 4
5 B1756608 Steering Shaft Support ... .. 1 48 B1708755 Flat Washer3/8 ........... 4
6 B1186389 Flange Nut 1/4-20.......... 5| 49 B1110150 Lock Nut3/8-24 ........... 2
7 B1186309 Flange Screw 1/4-20x5/8 ... 13| 50 B1716180 BallJoint ................ "2
8 B1758724GAR Instr. Panel Support .. ...... 1 51 B1186247 Jam Hex Nut 1/2-20 ... ... .. 2
9 B1185456 U Type Speed Nut1/4-20 .... 4| 52 B1750499GAR SteeringRod ............. 1
10 B1756073GAR Battery Support . .......... 1 53 B1747316GAR Bracket.................. 1
11 B1750450 Actuator. See (D) (F)........ 1 54 B1750811GAR Attachment Bracket ........ 1
12 B1753539 Handle Grip. See (C)(E) .... 1 55 B1186345 Fl. Hex Screw 3/8-16 x 3/4 ... 4
13 B1185830 Flat Washer .. ............ 4| 56 B1186393 Flange Hex Nut 3/8-16 . . . . .. 4
14 B1186330 Fl. Lock Screw 5/16-18 x 7/8. . 33 | 57 B1758231 Lock Hex Nut5/8-11 . .. ... .. 1
15 B1750957 Lock Jam Nut 1/2-20 ....... 2| 58 B1758232 Hex Hd. Screw 5/8-11 x 2-1/2
16 B1750495 Steering Arm . ............ 1 (Grade5) ................ 1
17 B1805368 Washer. See (C)(E)} ........ 1 59 B1750486GAR L.H. Spindle Assembly .. ... 1
18 B1185427 Retaining Ring. See (C)(E) .. 2| 60 B1750490GAR R.H. Spindle Assembly .. ... 1
19  B1747189 Pin.See(C)(E) ........... 1 61 B1720327 Bushing ................. 4
20 B1758272 Stationary Guide. 62 B1718086 Valve Stem . .............. 2
incl. Ref. No. 21 ........... 1 63 B1185976 Grease Fitting ... ......... 4
21 B1758272 Sliding Guide. Incl. Ref. No. 20 1 64 B1757420GAW Wheel (Incl. Ref. 61 & 63).
22 FlatWasher1/2 . .......... 2 See(A) .............. ... 2
23 B1186391 Flange Lock Nut 5/16-18 . ... 42 B1757981 Wheel (Incl. Ref. 61 & 63).
24 CotterPin1/8x1 .......... 3 See(B).................. 2
25 B1751070 LiftRod.................. 1 65 B1756864 Tire15x6006............ 2
26 B1185803 Grease Fitting. See (C) (E). .. 1 66 B1742133 Flange Bearing ........... 4
27 B1754950GAR Lift Shaft Assembly ........ 1 67 B1185388 RetainingRing .. .......... 4
28 B1754944GAR Fender Support Assembly ... 1 68 B1701447 Washer.................. AR
29 B1749801GAR Rear Panel Assembly....... 1 69 B1750494GAR Front Axie Assembly ....... 1
30 B1740984GAR Axie Support ............. 2| 70 B1750841GAR TieRod ................. 1
31 B1749028GAR Lift Lever Assembly. See (C)} (E) 1 71 B1742343GAR FrontFrame .............. 1
32 B1185388 RetainingRing .. .......... 2| 72 B1706419 Clevis Pin. See (D) (F) . ... .. 1
33 B1177567 RetainingRing . ........... 1 73 B1744444 WheelCap ............... 2
34 B1755847GAR RearFrame .............. 1 74 B1185830 Special Washer ........... AR
35 B1742934 Angle Bracket Speed Nut ... 4| 75 B1747320 Cable Guide ... ........... 2
36 B1758726 Steering Shaft ............ 1 76 Hex Screw 3/8-16 x 1-1/4 .. .. 2
37 B1730375 ShimWasher . ............ AR 77 B1756177 Pulley . .................. 2
38 B1747303 Flange Bearing ........... 1 78 B1747322 Spacer .................. 2
39 B1750594 Steering Support Assembly . . 1 79 B1751715GAR Bracket.................. 2
40 B1715301 Thrust Washer ............ 1 80 B1754179 PushLlink................ 1
41  B1750501 Sector Gear Assembly . . .. .. 1 81 B1736098 Carr. Bolt 5/16-18 x 5/8.
42 B1185386 Flange Bearing ........... 2 SeeD)(F) ............... 2
43 B1113527 RetainingRing . .. ......... 1 82 B1750307 Lift Bracket. See (D) (F) . . ... 1

e Common Hardware — Purchase Locally
(Specify Grade 5 for screws and bolts)

Tractor Models 3212GR & 3114GR
Tractor Models 3312GR & 3214GR
Tractor Model 3212GR
Tractor Model 3114GR
Tractor Model 3312GR & 3312GRS
Tractor Model 3214GR



MODELS 3214GR & 3114GR

ENGINE ASSEMBLY



MODELS 3214GR & 3114GR

REF. PART QTY. | REF. PART Qry.
NO. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1 B1744390 Fuel Tank Pad ............ 1 22 B1745366 CableHanger ............ 3
2 B1756044 FuelGauge .............. 1 23 B1743683 Street Elbow, 45° .. .. ... ... 1
3 B1756460 Fuel Tank (Incl. Ref. 2) .. . . .. 1 24 B1743685 Pipe Nipple .............. 1
4 B1752795 FuelLine ................ 1 25 B1743684 Eibow,90° ............... 1
5 B1750687 Hose Clamp.............. 2| 26 B1744455 SpecialWasher ... ........ 1
6 B1750962 Screw 10-24 x5/8 ......... 4| 27 Lock Washer 7H6 . . ... ... .. 1
7 B1754564STB R.H.HeatShield .......... 1 28 B1754563STB L.H. Heat Shield .......... 1
8 B1737118 Knob ................... 2| 29 B1744454 Hex Screw 7/16-20 x 3
9 B1755904 Throttle Control . ....... ... 1 (Grade5) ................ 1
10 B1755903 Choke Control .. .......... 1 30 B1185986 Speed Nut #10-24 .. ....... 5
11 o Phil. Hd. Screw #10-24x5/8 . 8| 31 B1186389 FILNut1/4-20 . ............ 2
12 B1185712 Thd. Cut Screw #10-24x 1/2 . 4| 32 B1186307 FI. Screw. 1/4-20x3/8 . ... .. 4
13 B1752882GAR Heat Shield. (Model 3114GR) 1 33 e Screw, Hex Hd. 5/16-18 x2 .. 1
B1752882STB Heat Shield. (Model 3214GR) 1 34 e Screw, Hex Hd. 5/16-18 x 1-1/2 3
14 B1727491 FuelFilter................ 1 35 B1187474 Sq.Key1/4x212 ......... 1
15 B1754578GAR Heat Shield. (Model 3114GR) 1 36 B1747148 Sheave.................. 1
B1754578STB Heat Shield. (Model 3214GR) 1 37 B1755341 ElectricClutch .. .......... 1
16 * Engine, B&S 14 H.P. 38 B1754787 Clutch Retainer ........... 1
Model 400707 . ... ....... 1 39 e Flat Washer 516 .......... 1
17 o Hex Nut5/16-18 .. ......... 4 40 o Lock Washer 516 ......... 1
18 o Lock Washer 5/16 ......... 4 41  B1754612 Tim .. 1
19 B1732137 Sealing Strip . ............ 1 42 B1754887STB ExhaustPipe ............. 1
20 B1735531 WireTie ................. 3| 43 B1740752 Rivet,Pop 1/8............. 2
21 B1747738 JClip................... 2

e Common Hardware — Purchase Locally (Specify Grade 5 for screws and bolts)

* Engine warranty service and repair parts are available from your
local authorized Briggs & Stration engine dealer.



MODELS 3312GR, 3312GRS & 3212GR




MODELS 3312GR, 3312GRS & 3212GR

REF. PART QTY. | REF. PART QTy.
NO. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1 B1744390 FuelTankPad ............ 1 22 B1747738 JClip ... 3
2 B1756044 Fuel Tank Gauge .. ........ 1 23 B1186309 FI. Screw 1/4-20 x5/8 ... ... 3
3 B1756460 Fuel Tank {Incl. Ref. 2). .. ... 1 25 B1752909STB Heat Shield .............. 1
4 B1752795 Fuelline ................ 1 26 B1752912 Elbow,90° . .............. 1
5 B1750687 HoseClamp.............. 2| 27 B1185140 Lock Washer, Special ... ... 2
6 * Washer, Lock 1/4 ... .. ... .. 1 28 B1752911STB HeatShield .............. 1
7 e Hex Screw 1/4-20x1 .. ... .. 1 29 B1752890 Muffler . ................. 1
8 B1737118 Knob ................... 2] 30 B1185986 Speed Nut #10-24 ... ...... 9
9 B1755926 Throttle Control . .......... 1 31 B1752910STB HeatShield .. ............ 1
10 B1755927 Choke Control .. .......... 1 32 B1747993 Socket Hd. Screw 5/16-18 x 3/4 2
11 Phil. Hd. Screw #10-24 x5/8 . 9 33 o Screw, Hex Hd. 5/16-18 x 2 .. 1
12 o Keps Nut #10-24. ... .. .. ... 4 34 Screw, Hex Hd. 516-18 x 1-1/2 3
13 B1748014 Grommet ................ 1 35 B1187474 Sq.Key 1/4x1-1/2 ......... 1
14  B1727491 Fuel Filter. . ........... ... 1 36 B1747148 Sheave.................. 1
15 B1186330 Fl. Screw 5/16-18 x 7/8 . . . . .. 1 37 B1755341 Electric Clutch .. .. ... e 1
16 B1750962 Screw #10-24 x5/8......... 4 38 B1744455 Special Washer ........... 1
17 o Hex Nut5/16-18 . .......... 4 39 e Lock Washer716.......... 1
18 o Lock Washer 5/16 ......... 4 40 B1744454 Hex Hd. Screw 7/16-20 x 3
19 * Engine, B&S 12 H.P. Model (Grade5) ................ 1
281707 ... .. ... L. 1 41 o Lock Washer 5/16 (L.H. Rear) 1
20 B1735531 WireTie ................. 3 42 o Flat Washer 5116 .......... 2
21 B1752883GAR Heat Shield (Model 3212GR) . 1 43 B1754787 Clutch Retainer .. ......... 1
B1752883STB Heat Shield (Model 3312GR) . 1 44 B1755340 Spacer .................. 1

¢ Common Hardware — Purchase Locally (Specify Grade 5 for screws and bolts)

* Engine warranty service and repair parts are available from your
local authorized Briggs & Stratton engine dealer.



MODELS 3312GR, 3312GRS, 3212GR, 3214GR & 3114GR

< USED ON
Q@52 soTH sioes 50

61

34

BRAKE AND CLUTCH ASSEMBLY

10



MODELS 3312GR, 3312GRS, 3212GR, 3214GR & 3114GR

REF. PART QTY. | REF. PART QTy.
NOC. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1 B1756877 Knob.................... 1 36 B1744320 BeltGuide ............... 1
20 Flat Washer 5/16 .......... 1 37 B1757291 BeltGuide ............... 2
3 B1705082 FlatWasher .............. 2] 38 B1733398 Lock Nut3/8-16 ........... 3
4 0 Hex Hd. Screw 5/16-18 x 2-3/4 4 | 39 B1748491 Pivot .................... 1
5 e Flat Washer3/8 ........... 9| 40 B1751880 ArmAssy................ 2
6 B1747186 PushonCap ............. 1 42 B1756047 Shift Lever Ass’y ... ....... 1
7 B1747188 V-Belt(9688) ............. 1 43 B1752523 Shift Rod. See (D)} (F). ... ... 1
8 B1752798 Belt GuideRod ........ ... 1 B1754660 Shift Rod. See (C)(E) ...... 1
9 B1750297 BeltGuide ............... i 44 B1728908 Compression Spring .. .. ... 1
10 B1185596 SetScrew............. ... 2] 45 Flat Washer5/8 ........... 2
11 B1743640 Transmission Sheave . ... ... 1 46 B1715538 Nyion Bushing ............ 2
12 * 5-Speed Peerless Transmission 47 B1751809 Torsion Spring ............ 1
Model 801-046. See (D) (F) .. 1 48 B1746941GAR Idler ArmAss'y............ 1
* 5-Speed Peeriess Transmission 49 B1726660 dler ........ . ... . ... 1
Model 920-011. See (C)(E) .. 1 50 B1725555 Belt Guide ............... 2
13 B1104335 Sq.Key3M16x2........... 2] 51 0 Hex Hd Screw 3/8-16 x 2-1/4 . 1
14 o Flat Washer5/16 .. .. ... ... 8 52 e Lock Washer3/8 .......... 1
15 B1732499 Lock Nut516-18........... 4| 53 B1756151 Idier ......... ... ... . ... 1
16 B1742103GAR Transmission Support ...... 1 54 B1742054 Spacer .................. 2
17 B1186330 Fl. Lock Screw 5/16-18 x 7/8.. 3| 55 B1756867 Tire20x800-10........... 2
18 B1186391 Fl.Nut516-18 ............ 7 56 B1718086 Valve Stem . .............. 2
19 B1724491 Thd. Form Screw 5/16-18 x 3/4 2 | 57 B1757422GAW Wheel Disc. See (A) ... ... .. 2
20 B1746943 BrakeRod ............... 1 B1757986 Wheel Disc. See (B) . ... .... 2
21 B1751808GAR Idler Support Ass’y. .. ...... i 58 B1747998 Washer3/4 ............... A/R
22 B1750526 Torsion Spring . ........... 1 58 B1185388 RetainingRing . ........... 2
23 B1743606 Transmission Arm. See (D) (F) 1 60 B1728694 FootRest ................ 1
B1754661 Transmission Arm. See (C) (E) 1 61 B1756049 Brake Pedal Ass'y ......... 1
24 o Flat Washer1/4 ... ........ 1 62 CotterPin1/8x1 .......... 3
25 o Lock Washer1/4. ... ....... 1 63 B1714233 NylonBushing ............ 4
26 e Hex Screw 1/4-28 x 1/2 64 Jam Nut5/16-24 .. ....... .. 1
(Grade 5) ................ 1 65 B1751063 Brake Lock Rod ........... 1
27 B1750946 Pin ... ... ... ... 1 66 Cotter Pin 1/8 x5/8 ... ... .. 6
28 B1705093 Washer.................. AR 67 B1746942 ClutchRod ............... 1
29 B1750539 ShaftAss’y ............... 1 68 B1893445 Washer, Flat3/8 .. ......... 1
30 e Woodruff Key 3/16 x3/4 .... 1 69 Screw Hex Hd 3/8-16 x 1-3/4 . 1
31 B1750299 Shift Arm Ass’y. See (D) (F) .. 1 70 B1747873 WheelCap ............... 2
B1754663 Shift Arm Ass’y. See (C)(E) .. 1 71 B1713783 Spacer .................. 1
32 e Lock Nut5/16-24 ... ... ... 1 72 B1749904 EyeBolt ................. 1
33 B1752524 BallJoint ................ 1 73 B1177567 RetainingRing .. . ......... 1
34 B1120210 Roll Pin 316 x1.00......... 3 74 B1729482 Ext. Spring............... 1
35 B1186389 FI. Lock Nut 1/4-20 . .. ... ... 4 75 B1755584GAR Interlock Bracket .......... 1

» Common Hardware — Purchase Locally (Specify Grade 5 for screws and bolts) (A) Tractor Models 3212GR & 3114GR
* Peerless transmission warranty service and repair parts are available from

your local authorized Tecumseh Power Products engine dealer.

(B) Tractor Models 3312GR & 3214GR
(C) Tractor Model 3212GR
(D) Tractor Model 3114GR
(E) Tractor Model 3312GR & 3312GRS
(F) Tractor Model 3214GR

11



MODELS 3214GR & 3114GR

2
29
2 12 6 42 N
24 -]
3
/, 7
o n’
" 7] PN 1 M5
| +8 PR
i A &
ll L !! i ' 25
! :: [ s
L Ay Cle--de - 38
l A\Y P
| Y L
a iy ';\<\\\\\ - = = A =
P i ; RS "
— t ] . P 7
®
o NP=
8 \ 2
(RED) - To \\‘ .
FUEL SOLENOID B H .
19 g » %
MODELS 3312GR, 3312GRS & 3212GR
, B 6 B

N

22
18

12




MODELS 3214GR & 3114GR SHOWN MODELS 3214GR, 3114GR, 3312GR, 3312GRS & 3212GR
MODELS 3312GR, 3312GRS & 3212GR SIMILAR

13
15 14 36 .
18 , 11 L.H. SIDE
35 26 27 o 33 R.H. SIDE
21 3
- 30
e |
5 Y -- ; 19
y L] 16
4 17 8
' . 8 30 26
’ ' y \
= — = : . [
. — \ g
23 24 40 2 1 a
17
REF. PART QTY. | REFE. PART Qry.
NO. NO. DESCRIPTION REQ. | NO. NO. DESCRIPTION REQ.
1 B1751088 Harness, Lift. See (A) (C) (D) . 1 25 B1752134 Console Wiring Harness . ... 1
2 B1756074 Battery Cables (Pos.) ... .... 1 26 B1747738 JClip ................... 3
3 B1186389 Flange Lock Nut 1/4-20 . . . .. 4 27 B1756630 RubberPad .............. 1
4 B1744021STB Light Support ............. 1 28 o Lock Washer .......... ... 2
5 B1726435 Headlight ................ 21 29 e« Screw 1/4-20x5/8 ......... 2
6 B1755616 Diode Ass'y .............. 1 30 B1756076 Interlock Harness . ... ...... 1
7 B1753874 Switch, El. Lift. See (A) (C) (D) 1 31 B1754608 PTO Switch. ........... ... 1
8 B1735531 WireTie ................. 5| 32 B1754856 Light Switch .. ............ 1
9 B1756075 Battery Cable (Neg.). 33 B1754250 Ignition Switch . ........... 1
See(A)B)(C) ............ 1 34 B1753986 IgnitionKey .............. 2
B1754220 Battery Cable (Neg.). See (D) 1 35 B1752136 Harness, Engine. See (A) (C). 1
10 B1756872 Lense ........ . ... ...... 1 B1752908 Harness, Engine. See (B) ... 1
11 B1754550 Hour Meter (Optional) ...... 1 B1758466 Harness, Engine. See (D) ... 1
12 o Hex Nut1/4-20 . ..... ... .. 2 36 B1755802 Cover ................... 1
13 e FlatWasher 1/4 ........... 2| 37 B1751572 Bulb .................... 3
14 B1734398 Hex Lock Nut 1/4-20. .. . . . .. 3 38 B1186020 Thd. Cut Screw 6-32x3/8 ... 1
15 B1752586 J-Bolt ... ... ... .. .. ... 2 39 B1743516 Replacement Fuse, 30A . . . .. 1
16 o Phil. Hd. Screw #10-24 x5/8. 4| 40 B1752809 Grommet ................ 1
17 B1185985 Nut#10-24 ............. .. 4 41 B1751328 Switch, Interlock. . . ..... ... 1
18 B1752840 Battery .................. 1 42 B1747353 Harness, El. Lift. See (A) (C) (D) 1
19 B1752137 Solenoid . ................ 1 43 B1755349 Pan Hd. Screw 1/4-20x1/2 .. 2
20 B1750963 Screw6-32x1/2........... 41 44 B1752506 Switch .................. 1
21 B1744022 Retainer ................. 2 45 B1755487 Grommet ................ 1
22 o Hex Nut 51618 .. ......... 1 46 B1754934 Grommet .............. .. 1
23 B1748014 Grommet ................ 1
24 B1722081 Starter Cable. See (A)(C) ... 1
B1741506 Starter Cable. See (B) .... .. 1
B1752841 Starter Cable. See (D) .. .. .. 1
e Common Hardware — Purchase Locally (A) Tractor Model 3114GR
(SpeC[fy Grade 5 for screws and bolts) (B) Tractor Models 3312GR, 3312GRS, & 3212GR

(C) Tractor Model 3214GR (Serial No. B030100101-B030199999)
(D) Tractor Model 3214GR (Serial No. B030200101-B030299999)

13



WIRING DIAGRAM

To Engine
Ground

Yo Engine
Starier

R/B8

9 o]

©CO®NOMAWND =

Electric Clutch

. Magneto
. Light Switch

Accessory Plug

. Starter Light

Battery
Alternator

. Battery Light (Optional)
. Brake Switch

Fuse 30A

. Not Used
. PTO Light
. Seat Interlock Switch

Diode Assembly
Ignition Switch
Hour Meter

. PTO Switch

Solenoid

. Lift Motor (14 HP)
. Lift Switch (14 HP)
. Fuel Solenoid

3212
3312
7
2
C )
o 9
14 o |
i
B
=]
| ] > o |
w
E_J Lo ]
A/B J
R
w i,
R__ID
8 A d
BR 8
.
8
L
R
R B e
B

To ACCESIORY
(ONKE CTOR

ELECTRC LIFT CIRCUIT

WIRE COLOR CODE

OFF

AUN

START

AEAR VIEW OF IGNITION SWITCH J

R-RED

B-BLACK

W-WHITE
O-ORANGE
Y-YELLOW
P-PURAPLE

B8L-BLUE

R W—RED WHITE
Y:.B-YELLOW BLACK
R/B-RED BLACK

W/ BL-WHITE'BLUE
R/Y—RED/YELLOW
BR-BROWN 1

14



15



PARTS ORDERING INFORMATION

Parts for your unit may be ordered from your local servicing
dealer or directly from the factory. When ordering parts the
following information is required:

1. The SERIAL NUMBER of your unit.

2. The MODEL NUMBER of your unit.

3. The PART NUMBER (not the REF. NO.) of the part.
4. The PART DESCRIPTION of the part.

5. The QUANTITY needed.

A

CAUTION
WE URGE USING ONLY GENUINE
TROY-BILT REPLACEMENT PARTS,
WHICH MEET ALL OF THE LATEST
REQUIREMENTS. REPLACEMENT
PARTS MANUFACTURED BY OTHERS
COULD PRESENT SAFETY HAZARDS
EVEN THOUGH THEY MAY FIT ON
TROY-BILT PRODUCTS.

Troy-Bilt Manufacturing Co., 102nd Street & 9th Ave., Troy, New York 12180
Call Toll-Free: 1-800-833-6990

Garden Way Canada, Inc., 1515 Matheson Blvd., Unit B11, Mississauga, Ontario L4W 2P5
Local calls only (416 Area Code): 624-8423 ¢ From Ontario & Quebec Provinces call Toll-Free: 1-800-387-3351
From Western Canada & Maritime Provinces call Toll-Free: 1-800-387-3316

CT981089 Printed in US.A. ©1989 Garden Way Inc.



